MATERIAL TEST CERTIFICATE EN 10204-3.1,B

Certificate No.

20191065-1-2/GM0O5847

Commodity & Property Grade: Threaded Rod Standard: DIN975 48 Contract/Order No.: 9764
Customer:
Material: Q235 Finish: Date of Issue: 2019.09.27
Conclusion of Inspection:  QUALIFIED Signature: CAI Invoice No.:
Chief of Inspection Department
Item Chemical Composition Mechanical Properfies
Standard Decarburization Thickness
<=(0.55 <=0,05 <={.06 >=420 71-95 >=340 on Test Order No. (um)
Descriptions C Si Mn P S Tensile Strength |Hardness HRB | Yield Strength Unequalified | (Thread Portion)
% % % % % N/mm® Min-Max N/mm®
DINGT7S 2P
MBX3000 0.14 0.17 0.35 0.024 0.025 525 88 415 Up To Standard 5.3
DING75 2P
M12X3000 0.14 0.20 0.40 0.024 0.014 500 86 395 Up To Standard 5.5

WE HEREBY CERTIFY THAT THE GOODS CORRESPOND TO EN 10204-3.1.B




MATERIAL TEST CERTIFICATE EN 10204-3.1.B
Certilicate No, 20201 176-1/GM 06240

Conmunodity & Praperty Grade: Threaded Rod Standard: DIN9Y5 4.8 Contract/Order No.: 11812
Customer:
Material: Q235 Finish: Date of Issue: 20201019
Conclusion of Inspection: QUALIFIED Signature: CAI Invoice No,:
Chief of Inspection Department
ltem Chemical Composition Mechanical Properties

Standard Decarburization Thickness

<={,55 <=0.05 <=(0.06 >=420 71-95 »=34( on Test Order No. (um)
Descriptions C Si Mn P S Tensile Strength [Hardness HRB | Yield Strength Unequalified | (Thread Portion)

% % % % % N/mm? Min-Max N/mm’

DING75 ZP
MBX3000 0.14 0.13 04 0.018 0.008 535 88 415 Up To Standard 5.3
DING75 ZP
M10X1000 0.14 0.15 0.39 0.008 0.016 540 89 420 Up To Standard 5.3
DIN975 ZP
M10X3000 0.14 0.156 0.39 0.008 0.016 540 89 420 Up To Standard 5.3
DING75 ZP
M12X1000 0.15 0.17 .43 0.012 0.009 490 85 Up To Standard 5.5
DING75 ZP
M12X3000 0.15 0.17 0.43 0.012 0.002 490 a5 Up To Standard 5.5
DINS75 ZP
M16X1000 0.13 0.15 0.34 0.016 0.012 520 88 Up To Standard 5.7
DING75 HDG
M16X3000 0.13 0.15 .34 0.016 0.012 510 86 Up To Standaed 53

WE HEREBY CERTIFY THAT THE GOODS CORRESPOND TO EN 10204-3.1,B




